
OPERATIONS - PARTS
MANUAL

AMM6H8  AMM9H8
Mortar Mixer

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mortar Mixer
OPERATIONS - PARTS MANUAL
This manual covers the products listed below:

Copyright © 2014 Allen Engineering Corporation
All rights reserved 

All information, specifi cations, and illustrations in this manual are subject to change without notice and 
are based on the latest information at the time of publication. No part of this manual may be reproduced 
or transmitted in any form or by any means, electronic or mechanical, for any purpose, without the 
express written permission of Allen Engineering Corporation (AEC). AEC assumes no responsibility or 
liability for any errors or inaccuracies that may appear in this manual.

Allen Products are covered under one or more of the following patent numbers:
U.S. Design Patents: 344,736; 400,542; 400,544; 402,998; 402,999; 403,332; 404,041; 404,042; 
410,931; 413,127; 416,564; 465,897; 466,909; 474,203.
U.S. Utility Patents: 5,108,220; 5,238,323; 5,328,295; 5,352,063; 5,405,216; 5,476,342; 5,480,257; 
5,480,258; 5,533,831; 5,562,361; 5,567,075; 5,613,801; 5,658,089; 5,685,667; 5,803,658; 5,816,739; 
5,816,740; 5,890,833; 5,934,823; 5,967,696; 5,988,938; 5,988,939; 6,019,433; 6,019,545; 6,048,130; 
6,053,660; 6,089,786; 6,106,193; 6,857,815; 5,288,166; 6,582,153 B1, 7,108,449; 7,114,876; 
7,316,523; 7,690,864 B2
Canadian Patents: 2,039,893.

First Issue: October 2014
Amended: May 2015

Printed in U.S.A.

Part No. Description
061730 MIXER, MORTAR, 6CF, 8HP, 2IN BALL (AMM6H8)
061740 MIXER, MORTAR, 9CF, 8HP, 2IN BALL (AMM9H8)

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014Page 4

LIMITED WARRANTY and LIMITATION OF LIABILITY

Allen Engineering Corporation (“Allen”) warrants its products to be free of defects in material or workmanship for the following 
periods:
  
  A. New Machines and Parts............................................................................................One Year 

Warranty period begins on fi rst day of use by End User. This fi rst day of use is established by the date of a completed Allen 
Warranty Card or a Bill of Sale to the End User. All warranty is based on the following limited warranty terms and conditions, 
including the disclaimer of implied warranties and consequential damages.

1. Allen’s obligation and liability under this warranty is limited to repairing or replacing parts if, after Allen’s inspection, there is 
determined to be a defect in material or workmanship. Allen reserves the choice to repair or replace.

2. If Allen chooses to replace the part, it will be at no cost to the customer and will be made available to the Allen Distributor, 
Dealer, or Rental Center from whom the End User purchased the product.

3. Replacement or repair parts, installed in the product, are warranted only for the remainder of warranty period of the product 
as though they were the original parts.

4. Allen does not warranty engines. Engine warranty claims should be made directly to an authorized factory service center 
for the particular engine manufacturer.

5. Allen’s warranty does not cover the normal maintenance of products or its components (such as engine tune-ups and oil & 
fi lter changes). The warranty also does not cover normal wear and tear items (such as belts and consumables). 

6. Allen’s warranty will be void if it is determined that the defect resulted from operator abuse, failure to perform normal main-
tenance on the product, modifi cation to product, alterations or repairs made to the product without the written approval of 
Allen.  Allen specifi cally excludes from warranty any damage to any trowels resulting from an impact to the rotors.

7. Impact damage is not covered under the Allen Gear Box warranty.

8. Allen will pay shop labor on warranty items at the Allen Shop Labor Rate in existence on the date of the warranty claim. 
An Allen Labor Chart will determine the time allowed to complete a repair and will govern the shop labor hours that will be 
allowed.  

9. Allen will pay freight on warranty replacement parts at worldwide standard ground rates. No warranty replacement parts  
will be shipped air freight at the expense of Allen.  Allen only pays outbound freight charges when sending warranty replace-
ment parts to the customer via ground service. Allen does not pay any inbound freight. However, if Allen determines this to be 
a warranted item, only then will Allen reimburse the customer for inbound freight at standard ground rates. 

10.  ALLEN ENGINEERING CORPORATION’S WARRANTY POLICY WILL NOT COVER THE FOLLOWING: TAXES; 
SHOP SUPPLIES; ENVIRONMENTAL SURCHARGES; AIR FREIGHT; TRAVEL TIME; LOSS OF TIME; INCONVENIENCE; 
LOSS OF RENTAL REVENUE; RENTAL COSTS OF EQUIPMENT USED TO REPLACE THE PRODUCT BEING REPAIRED; 
LOSS OF USE OF THE PRODUCT; COMMERCIAL LOSS; OR ANY OTHER CHARGES WHATSOEVER OR ANY LIABILI-
TIES FOR DIRECT, INCIDENTAL, OR CONSEQUENTIAL DAMAGE OR DELAY.

11. ALLEN ENGINEERING CORPORATION MAKES NO OTHER WARRANTY, EXPRESSED OR IMPLIED. THIS LIMITED 
WARRANTY IS IN LIEU OF THE WARRANTY OF MERCHANTABILITY AND FITNESS. THERE ARE NO OTHER  
WARRANTIES THAT EXTEND BEYOND THE DESCRIPTION ON THIS DOCUMENT.

12. No Allen employee or representative is authorized to change this warranty in any way or grant any other warranty unless
such change is made in writing and signed by an offi cer of Allen Engineering Corporation.

Limited Warranty

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014 Page 5

Table of Contents

  Title          Page

  Limited Warranty        4
  Table of Contents        5
  Information Contained In This Manual     7
  Dealer Information        8
  Ordering Parts        9
  Model Number - Serial Number Codes     10
  Unit Identifi cation        11
  Technical specifi cations       12
  Engine Specifi cations       14
  Assembly Instructions       15
  

  Section 1 - Safety        
  State Regulations        16
  Federal Regulations        17
  Safety Information        18
  Safety Symbols and Decals      19

  Section 2 - Operations       
   Before Operating        22
   Operating         23
      
  Section 3 - Service        
   Maintenance         24
  Schedule         25

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014Page 6

Table of Contents - Continued

  Title           Page

  Parts           
   Machine Assembly         26

 

VISION
To be the premier, global provider of concrete and related equipment solutions for 
professional contractors.

MISSION
We provide innovative concrete and related equipment that solves professional 
contractor’s major quality and productivity issues on their jobsites.

CORE VALUES
1. Safety: Priority One.
2. People: Our most valuable asset.
3. Quality: Our most important attribute.
4. Innovation: Our focus with our products and processes.
5. Teamwork: The way we work and think.
6. Customer/Contractor Focused: Our key driver.
7. Honestly: The only way we do business

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014 Page 7

Information Contained in this
Manual

   This manual provides information and procedures to safely operate and maintain the Allen Machine.

For your own safety and protection from personal injury, carefully read, understand, and observe the 
safety instructions described in this manual. Keep this manual or a copy of it with the machine at all 
times.
  
Always operate this machine in accordance with the instructions described in this manual. A well main-
tained piece of equipment will provide many years of trouble free operation.

This manual is divided into the following sections:

SECTION 1
SAFETY

SECTION 3
SERVICE

SECTION 2
OPERATIONS

SECTION 4
PARTS

Complete any warranty requirements as specifi ed by the engine manufacturer in their instructions 
found inside the manual box located on the operator’s control panel.
  
Your engine is not manufactured by Allen Engineering Corporation, Inc, and therefore is not covered 
under Allen Engineering Corporation, Inc warranty.
 
Your engine manufacturer should be contacted if you wish to purchase a parts manual or a repair man-
ual for your engine. 

Refer to enclosed owners engine manual for complete O&M instructions. See your battery manufactur-
er for battery warranty.

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014Page 8

Dealer Name:  _____________________________________________________________

 Phone #: (____) - ____ - ____________________________________________________

 Address:  ________________________________________________________________

City:__________________________________State:________   Zip:___________________

 Salesman:  _______________________________Mobile Phone  _____________________

 Additional Comments:  ______________________________________________________

________________________________________________________________________

________________________________________________________________________

Your Dealer has Allen Engineering Corporation trained mechanics and original Allen replacement parts. 
Always contact the Allen Dealer who sold you this machine for Allen Certifi ed repairs and replacement 
parts. 
 
Place Allen Dealer information below for future reference.

Dealer Information

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014 Page 9

Ordering Parts

Section 4 contains illustrated parts lists for help in ordering replacement parts for your machine. Fol-
low the instructions below when ordering parts to insure prompt and accurate delivery:

 1. All orders for service parts - include the serial number for the machine. Shipment
  will be delayed if this information is not available.

 2. Include correct description and part number from the “PARTS” section of this
  manual.

 3. Specify exact shipping instructions, including the preferred routing and complete
  destination address.

 4. DO NOT return parts to AEC without receiving written authorization from AEC. All
  authorized returns must be shipped pre-paid.

 5. When placing an order, please contact the AEC dealer nearest you.

All information, specifi cations, and illustrations in this manual
are subject to change without notice and are based
on the latest information at the time of publication.

VISIT US!!! www.alleneng.com

LIKE US!!! www.facebook.com/AllenEngineering

FOLLOW US!!! @alleneng

WATCH US!!! www.youtube.com/AllenMachinery

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014Page 10

Model Number - Serial Number Codes

Manufacturer’s Codes:
When ordering parts or requesting service information, you will always be asked to specify the model 
and serial numbers of the machine. The legends below specifi cally defi nes each signifi cant character 
or group of characters of the Model Number and Serial Number codes. 
Model Number
AMM 9 H8

Bucket Size
 6 or 9 Cubic Feet
Allen Mortar Mixer

Serial Number 
The serial number found on the identifi cation plate is a seventeen digit format. The model number iden-
tifi es your machine and will ensure that you receive the correct replacement parts.

Serial Number Example
3A9S28M10E1168087

Engine - Honda 8HP

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014 Page 11

Unit Identifi cation

The serial number plate is located on the front bucket post.

Please record the information found on this plate below so it will be available should the identifi cation 
plate become lost or damaged. When ordering parts or requesting service information, you will always 
be asked to specify the model and serial numbers of the machine.

FILL IN FOR FUTURE REFERENCE

 Model Number:____________________________

 Serial Number:____________________________

 Date Purchased:___________________________

 Purchased From:___________________________

Serial Number Plate

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014Page 12

Technical Specifi cations

Machine Features:

Heavy Duty 3/16” Steel Drum

Single Piece 1-3/4” Central Shaft for Added Durability

Cast Iron Trunion With Triple Sealed Bearings

Quick Access Front Disengage

Removable Toungue Available with 2” Ball or Pintle Hitch

Solid T-Frame Construction and Reinforced Leg

High Speed Hubs with Greasable Bearings

Heavy Duty Steel Hood Latch

Reliable Honda Power

Heavy Duty Hinged Hood with Rugged 14 Gauge Engine Shroud

Heavy Duty Safety Grate with Built in Bag Splitter

Additional Paddle for Engineering Mix

Durable Cast Iron Pillow Block

    

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014 Page 13

Technical Specifi cations (cont’d)

  
MODEL AMM6H8 AMM9H8
Engine Honda GX240 (8hp) Honda GX240 (8hp)

Batch Capacity Bags 1 - 1.2 2.5 - 3

Batch Capacity (Cubic ft/m) 6 cu. ft. [.17 cu. m.] 9 cu. ft. [.25 cu. m]

Drum Steel Steel

Drive V-Belt to Gears V-Belt to Gears

Wheels 12 x 4.8 High Speed 13 x 6.5 High Speed

Dimensions (L x W x H) 76 x 51 x 58 [193 x 129 x 147 cm] 80 x 51 x 59 [203 x 129 x 149 cm]

Weight 737 lbs [335 kg] 870 lbs [395 kg]

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014Page 14

Engine Specifi cations
Honda GX240

Engine Type Air-cooled 4-stroke OHV

Bore x Stroke 73 X 58 mm

Displacement 270 cm3

Net Power Output* 7.9 HP (5.9 kW) @ 3,600 rpm

Net Torque 13.5 lb-ft (18.3 Nm) @ 2,500 rpm

PTO Shaft Rotation Counterclockwise (from PTO shaft side)

Compression Ratio 8.5:1

Lamp/Charge coil options 25W, 50W / 1A, 3A, 10A, 18A

Carburetor Butterfl y Float Type

Ignition System Digital CDI with variable ignition timing

Starting System Recoil/electric

Lubrication System Splash

Governor System Centrifugal Mass Type

Air cleaner Dual element

Oil Capacity 1.16 US qt (1.1 L)

Fuel Tank Capacity 5.6 U.S. qts (5.3 liters)

Fuel Unleaded 86 octane or higher

Dry Weight 55.1 to 66.1 lb (25 to 30 kg)

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014 Page 15

Assembly Instructions

1. Remove the mixer and all components from its shipping crate. You will see:
 • Two rim and tire assemblies.
 • Axle assembly with hubs on each side, idler spring, and 8 lug nuts.
 • Selected hitch with lock pin and bolt and safety bolt with hair pin.

    Note: All installation hardware must be inserted into its respective   
    location on the mixer, see parts explosion for more details.

2. After removing all mixers’ safety packing, while standing on an end, locate the axle’s place on   
 the mixer. You need to locate the bolts attached to the mixer shroud, bolted to the pallet and   
 make sure this bolts are removed. 
3. Lift the axle up to the mixer frame and position it with the bracket spring lined up to the idler   
 clutch hole on the mixer’s frame.
4. Insert two 1/2 inch bolts with a washer through the frame and the vertical mounting bracket on   
 the axle. Secure each bolt with a washer and locknut. Tight the bolts at 57 ft.-lbs.
5. Remove the lug nuts from the axle and mount the speed wheel, after wheel is mounted pro-
 ceed to place the lug nuts (make sure the conical (tapered) end is facing the inside of the   
 wheel. Torque to 105 ft.-lbs.
6. Proceed with the second wheel using the steps of point #3.
7. Hook one end of the spring to the idler arm. Hook the other end of the spring to the spring 
 plate on the axle. The spring should be hooked through the second hole from the top toward   
 the middle of the mixer.
8. Using appropriated Equipment, put the mixer down to the ground.

    Warning: failure to use proper lifting equipment could cause mixer to  
    fall and cause serious injury.

9. Position the safety chain through the key slots in the front leg. Adjust the chain’s ends to equal   
 length.
10. Remove the safety bolt and pin from the tow bar.
11. Install the tow bar through the front leg.
12. Insert the pin through the front leg and the front hole in the tow bar. Secure the pin with a hair  
 pin cotter.
13. Insert the 3/4” bolt through the rear hole and secure with a lock washer and nut. Tighten se-  
 curely.

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014Page 16

SECTION 1
SAFETY

State Regulations
Proposition 65 Warning

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014 Page 17

SECTION 1
SAFETY

Federal Regulations
Respiratory Hazards

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014Page 18

SECTION 1
SAFETY

Safety Information

READ AND STUDY THE FOLLOWING SAFETY INFORMATION BEFORE ATTEMPTING TO OPER-
ATE THIS EQUIPMENT. IN ADDITION, ENSURE THAT EVERY INDIVIDUAL WHO OPERATES OR 
WORKS WITH THIS EQUIPMENT IS FAMILIAR WITH THESE SAFETY PRECAUTIONS.

WARNING - LETHAL EXHAUST FUMES!
An internal combustion engine discharges carbon monoxide, which is a poisonous and odorless invisi-
ble gas. Death or serious illness may result if inhaled. Operate only in an area with good ventilation, 
NEVER IN A CONFINED AREA!

WARNING - DANGEROUS FUELS!
Use extreme caution when storing, handling and using fuels - they are highly volatile and explosive in 
the vapor state. Do not add fuel while engine is running. Stop and cool the engine before adding fuel.
DO NOT SMOKE WHEN REFUELING!

SAFETY GUARDS
It is the owner’s responsibility to ensure ALL GUARDS AND SHIELDS are in place and in working order.

IGNITION SYSTEMS
Breakerless magneto and batteries ignition systems CAN CAUSE SEVERE ELECTRICAL SHOCKS, 
avoid contact with these components or their wiring.

SAFE DRESS
DO NOT WEAR loose clothing, rings, wristwatches, etc., near machinery.

NOISE PROTECTION
Wear O.S.H.A. specifi ed hearing protection devices.

FOOT PROTECTION
Wear O.S.H.A. specifi ed steel tip safety shoes.

HEAD PROTECTION
Wear O.S.H.A. specifi ed safety helmets.

EYE PROTECTION
Wear O.S.H.A. specifi ed eyes shields, safety glasses, and sweat bands.

DUST PROTECTION
Wear O.S.H.A. specifi ed dust mask or respirator.

OPERATOR
Keep children and bystanders off and away from the equipment. 

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014 Page 19

SECTION 1
SAFETY

Safety Symbols and Decals

Potential hazards associated with the operation of this equipment will be referenced with hazard 
symbols which may appear throughout this manual in conjunction with safety notes.

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014Page 20

SECTION 1
SAFETY

Safety Symbols and Decals (cont’d)

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014 Page 21

SECTION 1
SAFETY

Safety Symbols and Decals (cont’d)

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 09/2014Page 22

SECTION 2
OPERATIONS

Before Operating

• REMEMBER!  It is the owner´s responsibility to communicate information on the safe use and proper 
operation of this unit to the operators.

• Before operating, review SAFETY PRECAUTIONS listed on page 18 of this manual.

• Familiarize yourself with the operation of the unit and confi rm that all controls function properly BE-
FORE starting engine.

• Locate the killing switch and assure you know how to STOP the unit.

• Make sure hands, feet, and clothing are at a safe distance from any moveable parts prior to starting.

• Shrouds and grids are provided to protect the operator or structures in close proximity to rotating hot 
engine parts. It is the RESPONSABILITY OF THE OPERATOR to see that they are properly in place.

• OIL LEVEL - Check the oil level in the engine. For more information see “Lubrication” under the engine 
“Owner’s Manual” the “Service” section of this manual. All mixers come without oil running an engine 
without lubrication may damage the engine.

• AIR CLEANER - Check to ensure elements are in good condition and properly installed.

• Review every decal with the OPERATOR.

• FUEL SUPPLY - Engines on Mixer equipment require an automotive grade of clean, fresh, unleaded 
or regular gasoline. All mixers come without gasoline and oil.

• FUEL FILTER - Check to ensure element is in good condition...Replace if it is clogged or damaged.

• LUBRICATION POINTS - Make sure all pillow blocks and drum’s trunnions have been properly 
greased.

• PADDLES AND BLADES - Check the paddles and make sure they are adjusted to about 1/16” inter-
ference. This is mandatory after installing rubber blades on the paddles.

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014 Page 23

SECTION 2
OPERATIONS

Operating

Prior to starting engine, make sure mixer engagement lever is in the “IDLE” position.
STARTING ENGINE
1. Open the fuel valve.
2. Pull the stop switch on the engine shroud to its “Out” position.
3. Move the engine throttle control to the “FAST” position.
4. Choke the engine if necessary.(You may not need to choke a warm engine)
5. Pull the starter string.
6. After the engine starts, move the choke lever to the open position, move the throttle level to the  
 “IDLE” position and let the engine warm-up for one or two minutes.
OPERATING
1. Allow the engine to warm up then move the throttle to the fast position. 
2. Close the engine shroud

    DO NOT OPERATE THE MIXER WITH THE SHROUD OPEN! 

3. Move the engagement lever into the “MIX” position and load the mixer.
4. After loading a batch of mortar, it is recommended to add water for the next batch.
5. After discharging the fi nal batch of mortar, add water to the drum while the mixer is running.   
 Discharge the water after the inside of the mixer is clean.

STOPPING ENGINE
1. Move the engagement lever to the “IDLER” position.
2. Whenever possible it is recommended to let the engine idle before stopping.
3. Push in the engine stop switch on the engine shroud.
4. Close the fuel valve.
STOP THE ENGINE BEFORE:
  • Adding fuel.
  • Leaving equipment unattended for any amount of time.
  • Making any repairs or adjustments to the unit.
  • Transportation.
TOWING:
1. Stop the engine or electric motor.
2. Close and hook the engine should.
3. Rotate the drum into the tow position and secured it with the locking pin.
4. Secure the mixer hitch and safety chains to the vehicle.
BEFORE TOWING:
  • Make sure the axle and tow bar hardware is tightened.
  • Check the condition of the pin on the tow bar and make sure it is secured.
  • Remove any loose debris from the mixer.
  • Use safety chains when towing.

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014Page 24

SECTION 3
SERVICE

Maintenance

SERVICE INSTRUCTIONS
• Never service or lubricate the unit engine while running.

• After servicing the unit, restore and fasten all guards, shields, and covers to their original positions.

• Never drain oil into the ground, into open streams, or down sewage drains.

ENGINE
• See engine owner´s manual maintenance schedule.

DRUM
• Wash the drum after every day’s usage.

• Pull the locking pin and tip the drum forward to drain water excess.

• Return drum to towing position and secure with locking pin before moving mixer.

LUBRICATION
• Grease all fi ttings daily. All mixers have 6 grease fi ttings, 4 pillow blocks and 2 drum trunnions. Two 
of the fi ttings are located at each end of the mixer drum on the top of pillow blocks and trunnions. The 
two remaining grease fi ttings are located under the engine shroud on the top of the intermediate shaft 
pillow blocks.

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014 Page 25

SECTION 3
SERVICE

Maintenance Schedule

Item Maintenance
Each Every Every Every

Yearly
use 20 hours 50 hours 100 

hours

Engine Refer to engine operator/
owner manual X X

Bearings Grease X X
V-Belts  Check for excessive wear X X

Roller chain Check for excessive wear X X
Hardware Check and tighten 1,2 X X X

Tires Check air pressure X

VISIT US!!! www.alleneng.com

LIKE US!!! www.facebook.com/AllenEngineering

FOLLOW US!!! @alleneng

WATCH US!!! www.youtube.com/AllenMachinery

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014Page 26

SECTION 4
PARTS

Mortar Mixer
Illustration

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014 Page 27

SECTION 4
PARTS

Mortar Mixer
Parts List

No. Part Number Description AMM6H8 AMM9H8
1 064057 Frame 1

064058 Frame 1
2 064060 Pillow Block 2 2
3 064061 Fitting, grease 45 deg 4 4
5 064062 Hex head cap screw 1/2-13 x 2-1/2 4 4
6 064063 Plainwasher 1/2 20 20
7 064064 Locknut, 1/2 16 16
8 064065 Pin,lock 1 1
9 064066 Plainwasher 3/4 1 1
10 064067 Spring 1 1
11 064068 Pin, hair 5 5
12 064069 Handle grip small 1 1
13 064070 Plainwasher 3/8 64 68
14 - Lockwasher 3/8 3 3
15 064072 LOCKNut hex 3/8 42 44
16 064073 Handle grid 1 1
17 - Hex head screw 3/8 x 1NF 3 3
18 064075 Control Handle 1 1
19 064076 Hitch, pintle 1 1

064077 2” Ball hitch ( optional ) 1 1
20 064078 Key 3/8 x 2 1 1
21 064079 Pin, locking 1 1
22 064080 Hex head screw 3/4 x 3-1/2 1 1
23 064081 Lockwasher 3/4 1 1
24 064082 Nut hex 3/4 1 1
25 064083 Axle ASSEMBLY 1 1
26 064084 Dust cover for paddle shaft ( just certain model ) 1 1
29 064085 Hub, asm, 4 bolt 2 2
36 064086 Cover, dust 2 2
37 064087 Wheel and tire asm 165-80-R13 2 2

064088 Wheel rim 2 2
39 064089 Chain 1 1
40 064090 Idler arm 1 1
42 064091 Retaining ring, external 1” 1 1
43 064092 Retaining ring, internal 2” 1 1
44 064093 Bearing idler arm 1 1
45 064094 Hex head screw 3/8 x 2 6 6
46 064095 Shaft main 1” x 7 1/4” 1 1
47 064096 Key 1/4 1 1

064097 Key 3/16 1 1
48 064098 Nut hex 5/16” 4 4
49 064099 Pinion 12 Th 1 1
50 064100 Pillow block bearing 1” 2 2
51 064101 Gear 96 Th 1 1
52 064102 Plain Washer 3/16 3 3
53 064103 Pulley 8” 1 1
54 064105 Pulley 3-3/4” engine 8 H.P. Honda 1” 1 1
55 064108 Transmission belt  for Honda AX37 2 2
56 064110 Shroud assembly ( black ) 1 1
57 064111 Ruber screw 2 2
59 064112 Hook assembly 2 2
61 064113 Safety decal with owners manual 1 1
63 064114 Drum MM60 1

064115 Drum assembly complete MM60 1
064116 Drum MM80 1
064117 Drum assembly complete MM80 1
064118 Drum MM95 1
064119 Drum assembly complete MM95 1

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014Page 28

SECTION 4
PARTS

Mortar Mixer (cont’d)
Illustration

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



Mixer - 10/2014 Page 29

SECTION 4
PARTS

Mortar Mixer (cont’d)
Parts List

No. Part Number Description AMM6H8 AMM9H8
64 064120 Bracket support 2
65 064121 Handle grip 2 2
66 064122 Grid 1

064123 Grid 1
67 064125 Bushing main shaft 1 1
68 064126 Handle, tilt 1 1
69 064127 Steel seal 2 2
70 064128 Electric harness 1 1
71 064130 Engine Honda 8.0 h.p. 1 1
72 064131 Kit, seal mixer 2 2
73 064132 Trunnion 4 bolts (3/8”) 2 2
74 064133 Carriage bolt 3/8” x 1-1/2” 8 8
75 064134 Kit, bearing ( incl grease seal ) 2 2
76 064135 Hex head cap screw 3/8” x 1-1/2” 23 25
77 064136 Retaining ring, internal 3” 2 2
78 064137 Bushing 1” X 1 5/8” 1 1
79 064138 Main shaft MM60 1

064139 Main shaft MM80 1
80 064141 Paddle center, right 1

064142 Complete paddle set for MM60 1
064143 Paddle center, right 1
064144 Complete paddle set for MM80-MM95-MM12 1

81 064145 Blade rubber center 4 4
82 064146 Center blade 4 4
83 064147 Paddle, center left 1

064148 Paddle, center left 1 1
84 064149 Paddle, end left 1

064150 Paddle, end left 1
85 064151 Blade, rubber side 2

064152 Blade, rubber side 2
86 064153 Blade, wiper side 2

064154 Blade, wiper side 2
89 064155 Bracket, paddle arm 2 2
90 064156 Hex head cap screw 1/2 x 1 3/4 14 14
92 064157 Paddle, end right 1

064158 Paddle, end right 1
93 064159 Spring 1 1
94 064160 Push stop complete 1 1
96 064161 Switch 1 1
97 064162 Complete clutch 1 1
98 064163 Electric conector 1 1
99 064164 Idler pulley 1 1
100 064165 Plain washer 5/16 I.D. X 3/4 O.D. 8 8
103 064166 Hex head screw 5/16 x 3” 4 4
104 064167 Key 1/4” x 1 7/8” 3 3
105 064168 Hex head set screw 3/8” X 1” 2

064169 Hex head set srew 3/8” x 1 1/4” 2
106 064170 Complete steel spiral blade kit 1

064171 Complete steel spiral blade kit 1
107 064174 Nut, hex 3/8 NF 2 2
108 064175 Pin locker 3/8 x 1-1/2 1 1

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



YOUR TOTAL SOURCE FOR CONCRETE EQUIPMENT

800-643-0095 or 870-236-7751
FAX: 800-643-0097 or 870-236-3934

P.O. Box 819 Paragould, Arkansas 72451 USA
www.alleneng.com

*Always follow manufacturer instructions*

*AAA Rent-All 225-291-1356*



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




